0006060000980 00 00008.80090.0.0008000.800688000000668¢
HEHHEH IR HAK KKK N KK KXY HEHK LU AR KK IO HHA KKK AKAAK
110000 90.0.0.0.0.0.0. 90000000 .0.0.0.0.0.06000.060¢88089096000
1000409 0000906000008 00060000008 6088000008080

OO 00099 06.090080000080.¢080000.600888800868000!
0.5.0.00:0:6.6.0.0.0.0.9.9.00.0.00.6.0.00 869050008008 09.500
1O.90:0.0.0.0.5.0.9.0.0.6.0.9.0.0.99.0.9.$00.00888800880094
1000000000 QIR 04090 0.088850800.809004
070.0.6.00.90..6.00.00.000000.6.0.0080660000800
10,010,060 ¢80 0:0.0:0°9.0.0.0.0.0.090905¢080684

P O0.0:0.0.0.8.8.0.00.0.9.0.9.¢0.6.0¢.60 006080601

1 0.0:0.0.8.0.8.9.0.00.0999098866000009.8:
10:9.0:0.6.0.6:0.0.0.0.0.0.0.9.9.9:0.0:0.9.9.9.9.0.9

1 0:0:0:4.90.0:8.9.0.0.9.0.0.59$.083.8.¢.9.9
}8.0.0.616.0.0.9.9.¢.4.0.90.901 000004
14.9.0:6.0.0.6.0.0.0.0.0 840960604
}.0.0.0:0.0.6.0.0.09.805 8060 94
)$.6.0.9:0.9:9.0.0:9.6.9.9.0.0¢4

19:6,0.9.0:9.6.8.0.9:0.6.9.0.¢

}0.0:9:0.9.0.4:9.9.9:0.44

19:9:9.9.9°0:9.8.4.9

},$.9:9:4.9.9.9.9.¢

KHHAKAK

:9.0.6.9.4

XXX
X

X

XXX

.9.9,9.9.¢

XXXKXKXX

b 9.9.9:9.4:4 9.4
119.9:9.9.9.9.9.9.9.0.4
.6.0.0.6.0:3:4.9.9.9.8.¢ 4
},0.:0.9:0.4.0.9:4.0.6.9.6.6.0
D8:0.0.0.:4:4.9.0.9.0.6.8:6.9.8.9
}19:0.0.0.9.0.9.9.4.4.0:¢.¢.¢.9.8.4.¢ 4
F0.5:8:9.0.0.0.0.0.0.0.8:0.0.9.9.0.9.9.94
1.9.6.0.9.0.:0.:9.0:9,¢.9.0.8.6,9.9.9.9.6.0.9.94

1 0. 0:0:0::9:0.0.0.9.9.9.9.9.9.9.9.9.9.9.0.9.9.9.4
1S0.090.6.0.0.8.0.0.89.0.6.99.0.99 899999

1’60 099990986.00046888359¢90988 4994
F0'0/9.9:6.9.0.0:0:0.9.9.0.0.9.4.9.9.9.9.0.0.0.0.9.9.9.9.0 9.4
10.0.0:0:0.0.0.0.0.9.0.8.0.9:9:9.9.9.4.9.6.9.0.0.869.0.9.0¢ 6

1. 0/0.9:0:9:9:90:6:0.:0.0.8:9:0.9.0:6.9.0:0.9.9.0.9.9.0.0.9.6.0..¢.04

PO OOV P00 000090 4.908850:80008008989004
0:0:0.0:0.0.0.9.9.0.5:9.0.0.8.0.6.0.0.4:4:0.6.0.9.9.9.9,9.0.¢99.8999

PO 000000005090 0.00.06.0.0:9.60.6.8.980$90000658644

10.0.0:0.6.6.0. 8100090 0.0.6.¢90.0.8.0.00.9.058.688096000000¢ 81
}0.6/0.0.0.0.0:0.9.0.006.6:0.0.0.00.0.0.9.69.0.0.0¢9080.85688066904¢d

OGO 9.9.00.8.0.00.0.90.0.0:0:4.0.0.000.¢.0.9.¢0.6.69.6.90880600060508944
PO070:0:9.0.0:0/6:0.0:0.19.0:0.0:9.0:0.¢.9.8:9.0.0:0.9:0.0.0.0.0.6.0,0.0.8.0,6.6.,65.9.6.6680
}04.0:010°0/0:0.0.4.6:6.0.0.0.0.4.9.0:0.0.0.8:0.80.0.00.9.0.6.0.¢.9.54.909.60.98¢900.79904




EK-SA600-1P-001

ILLUSTRATED
PARTS
BREAKDOWN

SA600

STORAGE ARRAY

HOW TO USE THE 1PB

GENERAL
This 1P8 1s compiled following the organization and nomencla-
ture of the engineering drawing structure

MAJOR ASSEMBLY LOCATOR (When Apphcabie)

The Major Assemply Locator (firstillustration; 1s an index that
provides a description and a figure reference for all illustra-
tions used in this manual

INDENTED PARTS LIST

This manua! dentifies each assembly being broken down (fig-
ure reference callout) and ali parts of that assembiy Further
breakdown of an assembiv 1S 3hown Dy an asterisk | * | preced-
ng the itern cailouts in the Description Column  The number of
asterisks areceaing an tam s used to denote the subordina-
tion of that item witr. raspect to the Major Assembiv A singie
asterisk preceaing an ;tem dascription indicates that *he tem
1s part of the major assembly beng ilustrated !tems that are
subordinate to single asterisks tems. are dencted by two as-
terisks (°*) and :/mmediatelv follow the reiated singie asterisk
iterm . This system of part (dentification provigdes a means for
the user to identfy the next tughar assemoly 'tem and maxe
alternat> selections for parts when the required replacement
part of assembly 1s not mmaediately avalavle

COLUMN CALLOUT DESCRIPTION
Figure and Item - indicates the higure numper and item num-
oer of eacn part

Description - Ligts the name of the part and pertinent speci-
fications (when required) Asterisks preceding the descrp-
tion denote *he suborgdinataon of the part to the naxt mgher
assemply

DEC Part No. - Uists the Digita) bart arderng numper A
biank ‘n this coumn indicates a Digital part numoer was not
assigned at the hime of pubicanon

ECO Cut-in - The notation at tne top of this coumn ndicates
the ECC ievel of the svstem joption)  at wmich *he PS was
imitially prepared Subseguent ZZ0 -avel gesigratons that
modify exi=(ng parts or acd new parts to the dewce are n-
sertea:n*ne .20 Cut-incoumn next 1o tha part that s agded
or moafiea

Used On Code - _etters n this Zommn carraspond *2 ‘he
var:ation codes assigned ‘n F.gure ' Parts aith an 4ioha no-
tationis; are used Hniv N those 0otion variators A olank rdi-
cates that the part .5 used on all onHON vanatons

Ref Fig No. - A zross reference batween Jlustratons For
eacn Major Assembliv the numper in this Column renotas the
figura of tre next nigher assempiv  For all sunassemobies tha
numper in this column denotes the figure showing aaditional
detailed breaxdown

PART NUMBER PART DESCRIPTION SORT SECTION
Parts are sor'eg poth numericaly >1Q aipnapaticary by de-
scription reterenced to a :ocatior within the P8 3y 4gure
number and item numper

REVISION HISTORY

CTHER 3

MANLALS

PRINTING EZC LEVEL SATE SETZagNCED
st Printing | SAB0C-X  00002-0C0C4 31-ALG-38| E<4-IRA30-7
70-24444 000C2-DCCCa
70-24442 Q0002-0000C4




Digital Equipment Corporation reserves the right. without notice. to make substitutions and modifica-
uons in the specifications of products documented in this manual and further reserves the right to
withdraw anv of these products from the market without nouce.

Digital Equipment Corporation 1s not responsible for errors which may appear in the technical descrip-
uon (including illustrations and photographs) of the products covered by this manual.

None of the descriptions contained n this manuai imply the granting of any license whatsoever to make.
use or sell equipment constructed in accordance therewith.

Copynight € 1989 by Digital Equipment Corporation. All nights reserved.

The postage~paid READER'S COMMENTS form on the last page of this document requests your criti-
cal evaluation to assist us in preparing future documentation.

The following are trademarks of Digital Equipment Corporation :

igital

DEC
DECLUS
FDP
RA90
SA600
UNIBUS
VAX

Printed in U.5.A.



SA600-01-1L

Figure 1. SA600 Drive:Cabinet Assembly (Sheet 1 of 6)

-1- PARTS LIST IPB-SAB00




(See note)

| !
'H”"Hi
ity
|| ”“"'
||| |
'||||:§

Note: Use iterms 13 and 14
in place of item 2.
SAB00-01A-IL

Figure 1. SA600 Drive/Cabinet Assembly (Sheet 2 of 6)

IPB-SAB00 -21- PARTS LIST

D 4




DOOR & DRIVES REMOVED

FRONT VIEW -
FOR CLARITY

@//é//%/

ﬂwwvgp gﬂ—p annn \q..Nw

11

SAB00-01B-I1L

Figure 1. SA600 Drive/Cabinet Assembly (Sheet 3 of 6)

IPB-SAB00

PARTS LIST




SA600-01C-IL

SA600 DriveiCabinet Assembly (Sheet 4 of 6)

Figure 1.

PARTS LIST

IPB-S5A600

6



SAGB00-01D-1iL

Figure 1. SA600 Drive:Cabinet Assembly (Sheet 5 of 6)

-5- PARTS LIST 178-SA600

D



18

30/

35

DOOR REMOQVED

REAR VIEW -

SAB0Q DriveiCabinet Assembly (Sheet 6 of 6)

>

31

SA600-01E-1L

Figure 1.

PARTS LIST

=

IPB-SAG600




W ~NOO L WN -

E
DEC
DESCRIPTION PART NO.
SA600 DRIVE/CABINET ASSEMBLY
Code A - Used on SAG600-CA (1-RA90 120V) SA600-CA 00004
Code B - Used on SA600-CD (1-RA90 240V) SAB00-CD 00004
Code A - Used on SAG00-FA (2-RA90 120V) SAB600-FA
Code D - Used on SAG00-FD (2-RA90 240V) SAB00-FD
Code E - Used on SAS00-HA (4-RAS0 120V) SAB00-HA
Code F ~ Used on SAG00-HD (4-RA90 120V) SA600-HD
Code G - Used on SAG00-JA (8-RA90 120V) SAB00-JA
Code H - Used on SA600-JD (8~RA90 240V) SA600-4D
*Cover, Single Width 60 Inch Cab Top H9544-LB
*RA90 Disk Drive Assembly (See Note) 70-~23899-01
*Screw, Self Tap Truss Hd No. 10-32 x 1/2 90-00063-39
*Washer, Lock 90-~-06637-00
*Screw, Shoulder Socket Hex Hd No. 1/4 x 3/16 | 12-24007-02
*Rail Assembly, Chassis 70-25€C ¢+ 0N
*Bracket Assembly, Rail 70-25647-M
*Bar, Insert Nut 74-36464-01
*Screw, Phi Flat Hd No. 10-32 x 3/4 90-00039-02
*Door Assembly, SA600 70-23920-01
*Panel Assembly, 60 Inch w/a Ground Strap 70-16699-02
*BUSTLE KIT ASSEMBLY (SA) 70-24444-03
*Piate. Sottom Cover (deleted) (Not Shown) 74-37081-01 | 00003
*Bezel, Control Panel Filler (Not Shown) 74-36858-01
*Screw, Self Tap Phl Flat Hd No. 4-20 x 3/16 90-10411-01
*Clamp, U-Clip Adhesive Backed Cable 90-09771-04
*Cable Assembly, ESD Wrist Strap 12-24023-02
*Mount., Adhesive Backed Cable Tie 90-08264-00
*Tie, Cable 90-07032-00
*Frame Assembly, 60 inch 70-22965-03
*Retainer, U~Nut No. 10-32 90-07786-00
*Controller, Power 120V 3 Phase 9 Qutlet 881-A
*Cantroller, Power 220/240V 3 Phase 9 Qutet 881-B
*Screw, Phl Flat Hd No. 10-32 7/16 90-00039-27
*Weldment, Bustle Support/Locking 70-24891-01
*Scroew, Sems Slot Hex Hd No. 1/4-20 x 3/4 90-09988-14
*Bar, End Panel Locking 74-36150-01
*Nut, Wing No. 10-24 90-10848-01
*Bolt, Round Hd 1/2 Inch Carriage 90-10849-01
*Cord, Power 9' 15A (Drive to Power Cantroller) |[17-00442-19
*Cable Assembly, Shielded S! 93 Ohkm 5-1/2 Ft. |17-01482-01
(Drive to 1/0)
*Panel, /0 Recessed 74-36165-03
NOTE: See |PB Manual EK-QRA90-IP.
M

TOMMOOOD>P>

mm

ACEG
i

BDFH

-

iPB-SAG00

S




E
DEC
PART NO.
31 *Screw, Sems Phl Pan Hd No. 6-32 x 3/8 90-09984-00
32 *Bracket, Chassis Stabilizer 74-37241-01
33 *Bracket, Lockdown 74-37242-01
34 *"Screw, Serrated Hex Hd No. 1/4-20 x 5/8 9(,-10893-01
35 *Screw, Phi Mach Hd No. 10-32 x 5/16 90-06070-02
36 *Weight, Front Bracket (added) 74-39245-01 | 00004
37 *Weight, Rear Bracket (added) 74-39245-~02 | 00004
38 *Screw, Mach Hel Pin No. 1/4-20 x 2 (added) 90--06249-09 | 000C4
39 *Washer, Helical Split (added) 90-07797-00 | 00004
40 *Washer, Flat (added) 90-C7983-00 | 00004
a1 *Nut, Kep (added) 20-08203-00 { 00004
42 *Plata. Stabiiizer (added) 74-38167-01 | 00004
43 *Serew, Sems Phl Pan Hd No. 10-32 x 5/8 12-21368-02 | 00004
(added)
LABELS (Not Shown)
*l.abel, "Serial/Power Made in USA" 36-17674-38
*Label, "Serial/Power Made in Germany"” 36~17674-43
*Label, "FCC Class A Pearipheral” 36-17880-03
“Label, “Caution Stability" 36-20554-01
*L.abel, “SAB600 Drive Configuration” 36-29457-02
DOCUMENTATION (Not Shown)
*RAS0 User Guide EK-RAS0-UG
*SAB00 Configuration Guide EK-SAB00-CG
*881 Power Controlier User Guide EK-881PC-UG
iz i e B i oS R o S G o

IPB-SAB00 -8 -

AB
AB
AB
AB
AB
AR
AB
AB

10



MODIFIED DESIGN

5A600-02-iL
Figure 2. Bustle Kit Assembly, (SA) (Sheet 1 of 3)
9 PARTS LIST IPB-SAB00

11




MODIFIED DESIGN

SAB00-02A-IL

Figure 2. Bustle Kit Assembly. (SA) (Sheet 2 of 3)

PARTS LIST

-10 -

IPB-SA600

12



ORIGINAL DESIGN

SAB00-028B-1L

Figure 2. Bustle Kit Assembly, (SA) (Sheet 3 of 3))

11 - PARTS LIST IPB-SAG00

D 4 13




F ECO
DEC CUT-IN
DESCRIPTION PART NO. |[70-24444
BUSTLE KIT ASSEMBLY, (SA) 70-24444-03
1 ‘Frame Assembly, Door (SA) 70-24431-03
2 *Support, Center (3 Hi) (added) 70-25703-02 | SA60Q-X
(replaces 70-24447-02) 00003
k| *Grommat, 1.81D x 2.31 ID x .06 12-17944-00
4 *Base. Cabie Tie Mounting 90-10267-00
5 "Nut., Wing No. 10-32 x .85 WD 90-06572-00
6 *Washer, Helical Split 90-07906-00
7 *Pin, Tapered Bullet 74-35450-01
8 “Nut. Kep No. 10-32 x 3/8 (deleted) 90-06565-00
9 *Plate. Spacer. 3 Hi (deleted) 74-34582-02
10 *Hinge. /0 Door (deieted) 12-27614-02 | SA600-X
00003
11 *Trough. Right Hand Cable 74-25444-02
12 “Trough, Left Hand Cable 74-35444-01
13 *Screw. Mach Phl Pan Hd No. 6-32 x 1/4 90-06020-01
14 *Washer, Flat 90-06664-00
15 *Sprning, Compression .300 0D x .75 LG 12-20113-08
16 *Nut. Hex No. 10-32 x .363 90-07883-01
17 *Door. Left /0O (deleted) 74-34583-02
i8 “Door, Right 110 (deleted) 74-34586-02 | SA600-X
00003
1€ *PANEL ASSEMBLY, SA 70-24442-03
20 *Spring, Receptical 1.04WD x 1.5 LG 12-12972-02
21 *Screw, Self Tap Truss Hd No. 1J-32 x 1/2 90-00063-39
22 *Retainer. U-Nut No. 10-32 (added) 90-07786-03 00004
(replaces 90-07786-00)
23 “Plate. Cover (See Note) 74-37244-0
24 *Frame, I/0 Panel 74-37950-01
25 *Screw, Sems Phl Pan Hd No. 1-22 x 5/8 12-21368-02
26 *Grommet, Strip (added) 90-09718-03 00004
27 *Grommet, Strip (added) 90-09718-02 00004
28 *Grommet, Strip (added) 90-09718-08 00004
NOTE: ltem 23 is secured to frame for shipping.
o s
IPB-SAB00 -12 -

L4




e
FIG.& 8| ECO "I usep | meF
ITEM DEC T%U;;L': sl OoN | FiG
NO. DESCRIPTION PART NO. 50002 CODE | NO.
J- PANEL ASSEMBLY, SA 70-24442-03 2

1 *Panel Weldment, Sa 70-24895-03
2 *Fastener, Turn Lock 12-12972-17
3 *Spring, Retainer 12-12972-16
4 *Screw, Slotted Guide Post No. 4-40 12-25003-01
5 *Washer, Flat Nylon 90-00003-12
6 *Nut, Hex No. 4-40 90-07992-00
Q

SAB00-03-IL

Figure 3. Panel Assembly, SA

1 - 13/14 - IPB-SAB00

15



PART NUMBER/DESCRIPTION SORT

11



SA600 STORAGE ARRAY SORT BY DEC PART NUMBER

FIG ITEM

PART NO. DESCRIPTION NO. NO.
12-12977-02 Spring, Receptical 1.04 WD x 1.5 LG 2 20
12-12972-16 Spring, Retainer 3 3
12-12972-17 Fastener, Turn Lock Hex Raecess 3 2
12-17%44-00 Grommet, 1.8 ID x 2.31 1D x .06 Wd 2 3
12-20113-08 Spring, Compression .300C OD x .75 Lg 2 15
12-21368-02 Screw, Sems Phi Pan Hd No. 10-32 x 5/8 2 25
12-21368-02 Screw, Sems Phl Pan Hd No. 10-32 x 5/8 (added) 1 43
12-24007-02 Screw, Shoulder Socket Hex Hd No.1/4 x 3/16 1 5
12-24023-02 Cable Assembly, ESD Wrist Strap 1 16
12-25003-01 Screw, Machine Flat Hd 3 4
12-27614-02 Hinge, /0O Door (deleted) 2 10
17-00442-19 Cord, Power 9' 15A (Drive to Power Controlier) 1 28
17-01482-01 Cable Assembly, Shielded Sl 93 OHM 5-1/2' 1 29

(Drive to 1/0)
36-17674-38 Label, “Serial/Power Made in USA" 1 Not Shown
36-17674-43 Latel, “Serial/Power Made in Germany” 1 Not Shown
36-17880-03 Label, “FCC Class A Peripheral” 1 Not Shown
36-20554-01 Label, “Caution Stability” 1 Not Shown
36-29457-02 Label, “SAB00 Drive Configuration” 1 Not Shown
70-16699-02 Panel Assembly, 60 Inch w/o Ground Strap 1 11
70-22965-04 Frame Assembly, 60 Inch 1 19
70-23899-01 RA90 Disk Drive Assembly 1 2
70-23920-01 Door Assembly, SAG00 1 10
70-24431-03 Frame Assembly, Door (SA) 2 1
70-24442-03 PANEL ASSEMBLY, SA 2 19
70-24442-03 PANE!. ASSEMBLY, SA 3 N/A
70-24444-03 BUSTLE KIT ASSEMBLY. (SA) 1 12
70-24444-03 BUSTLE KIT ASSEMBLY, (8A) 2 N/A
70-24891-01 Weldment, Bustle Support/Locking 1 23
70-24895-03 Panel Weldment, SA 3 1
70-25686-01 Rail Assembly, Chassis 1 6
70-25687-01 Bracket Assembly, Rail 1 7
70-25703-02 Support, Center (3 Hi) (added) 2 2
74-34582-02 Plate, Spacer, 3 Hi (deleted) 2 9
74-34583-02 Door, Left I/O (deleted) 2 17
74-34586-02 Door, Right /0 (deleted) 2 18
74-35444-01 Trough, Left Hand Cable 2 12
74-35444-02 Trough, Right Hand Cable 2 11
74-35450-01 Pin. Tapered Bullet 2 7
74-36150-01 Bar. End Panel Locking 1 25
74-36165-03 Panel, I/QO Recessed 1 30
74-36464-01 Bar, Insert Nut 1 8
74-36858-01 Bezel, Contro! Panegl Filler 1 13
74-37081-01 Plate, Bottom Cover (deleted) (Not Shown) 1 12A
74-37241-01 Bracket, Chassis Stabilizer 1 32

"'NOTE'..

When the description includes "added” or "deleted”, ALWAYS refer to the figure

parts list for the latest related part description.

iPB-SA600

|7




SA600 STORAGE ARRAY SORT BY DEC PART NUMBER

FIG ITEM
PART NO. DESCRIPTION NO. NO.
74-37242-01 Bracket, Lockdown 1 33
74-37244-N Plate. Cover (Not Shown) 2 23
74-37950-01 Frame, 1/0 Panel 2 24
74-38167-01 Plate. Stabilizer (added) 1 42
74-39245-01 Weight, Front Bracket (added) 1 36
74-39245-02 Weight, Rear Bracket 1 37
88i-A Cointrotlar, Power 120V 2 Phasg 9 Qutlat 1 21
881-B Controlier, Power 220V/240V 3 Phase 9 Qutlet 1 21
90-00003-12 Washer, Flat Nyion 3 5
90-00039-02 Screw, Phl Flat Hd No. 10-32 x 3/4 1 9
90-00039-27 Screw, Phi Flat Md No. 10-32 x 7/16 1 22
90-00063-39 Screw, Self Tap Truss Hd No. 10-32 x 1/2 1 3
90-00063-39 Screw, Self Tap Truss Hd No. 10-32 x 1/2 2 21
90-06020-01 Screw, Mach Phl Pan Hd No. 6-32 x 1/4 2 13
20-06070-02 Screw. Phl Mach Flat Hd MNo. 10-32 x 5/16 1 35
90-06249-09 Screw, Mach Hex Pin No.1/4-20 x 2 (added) 1 38
20-06565-00 Nut, Kep No. 10-32 x 3/8 (deleted) 2 8
90-06572-00 Nut, Wing No. 10-32 x .85 Wd 2 5
90-06637-00 Washer, Lock 1 4
90-06664-00 Washer, Fiat 2 14
90-07032-00 Tie, Cable 1 18
90-07786-00 Retainer, U-Nut No. 10-32 1 20
90-07786-03 Retainer, U-Nut No. 10-32 (added) 2 22
80-07797-00 Washer, Helical Split (added) 1 39
90-07883-01 Nut, Hex No. 10-32 x .368 2 16
90-07906-00 Washer, Helical Split 2 6
60-07983--00 Washer, Flat (added) 1 40
20-07992-00 Nut, Hex No. 4-40 x .246 Nylon 3 6
90-08203-00 Nut, Kep (added) 1 41
90-08264-00 Mount, Adhesive Backed Cable Tie 1 17
90-09718-03 Grommet, Strip (added) 2 26
9G-09718-02 Grommet, Strip (added) 2 27
90-09718-08 Grommet, Strip (added) 2 28
90-09771-04 Clamp, U~-Clip Adhesive Backed Cable 1 15
20-09984-00 Screw, Sems Phi Pan Hd No. 6-32 x 3/8 1 31
90-09988-14 Screw, Sems Slot Hex Hd No. 1/4-20 x 3/4 1 24
90-10267-00 Base, Cable Tie Mounting 2 4
80-10411-01 Screw, Self Tap Phi Flat Hd No.4-20 x 3/16 1 14
90-10848-01 Nut, Wing No. 10-24 1 26
90-10849-01 Bolt. Round Hd 1/2 Inch Carriage 1 27
90-10893-01 Screw, Seirated Hex Hd No, 1/4-20 x 5/8 1 34
EK-S5A600-CG SAB00 Configuration Guide 1 Not Shown
EK-RA90-UG RAS0 User Guide 1 Not Shown
EK-881PC-UG 881 Power Controller User Guide 1 Not Shown
H9544-LB Cover, Single Width 80 Inch Cab Top 1 1
*"*NOQTE"""*
When the description includes "added” or "deleted"”, ALWAYS refer to the figure
parts list for the latest related part description.
IPB-SAG600 A-2 1

18



SA600 STORAGE ARRAY SORT BY DEC PART NUMBER

Fl ITEM
PART NO. DESCRIPTION NO.  NO.
SAG00~CA SAB00-CA (1-HAJ0 120V) 1 N/A
SAG600-CD SAB00-CD (1-RA90 240V) 1 N/A
SAG00-FA SAB00-FA (2-RA90 120V) 1 N/A
SA600-FD SAB00-FD (2-RAS0 240V) 1 N/A
SAGO0~HA SAG00-HA (4-RAS0 120V) 1 N/A
SAG00~HD $AB00-HD (4-RAJ0 240V) 1 N/A
SA600~JA SAB00-JA (8-RAS0 120V) 1 N/A
SA600-JD SAG00-JD (8-RAS0 240V) 1 N/A

t"NOTE."

When the description includes "added” or "deleted”, ALWAYS refer to the figure

parts list for the latest related part description.

A-3/4

1°8-SA600

a9



SA600 STORAGE ARRAY SORT BY DEC PART DESCRIPTION

DEC FIG. ITEM

DESCRIPTION PART NO. NO. NO.
Bar, End Panel Locking 74-36150-01 1 25
Bar. Insert Nut 74-36464-01 1 8
Base, Cable Tie Mouniing 90-10267-00 2 4
Bezel. Control Panel Filler 74-36858-01 1 13
Boit, Round Hd 1/2 Inch Carriage 90-10849-01 1 27
Bracket Assembly, Rail 70-25687-01 1 7
Bracket. Chassis Stabilizer 74-37241-01 1 32
8racket, Lockdown 74-37242-01 1 k]
BUSTLE KIT ASSEMBLY, (SA) 70-24444-03 1 12
BUSTLE KIT ASSEMBLY, (SA) 70-24444-03 2 N/A
Cable Assembly, ESD Wrist Strap 12-24023-02 1 16
Cable Assembly, Shielded SI 93 OHM 5-1/2° 17-01482-01 1 29

{Drive to 1/0)
Clamp, U-Clip Adhesive Backed Cable 90-09771-04 1 15
Controller, Power 120V 3 Phase 9 Qutlet 881-A 1 21
Controller, Power 220V/240V 3 Phase 9 Outlet 881-8 1 21
Cord, Power 9' 15A (Drive to Power Controller) 17-00442-19 1 28
Cover, Single Width 60 Inch Cab Top H9544-LB 1 1
Door Assembly, SAG00 70-23920-01 1 10
Door, Left /0 (deleted) 74-34583-02 2 17
Door, Right I/0 (deleted) 74-34586-02 2 18
Fastener, Turn Lock Hex Recess 12-12972-17 k} 2
Frame Assembly, Door (SA) 70-24431-03 2 1
Frame Assembly, 60 Inch 70-22965-04 1 19
Frame, 1/Q Panel 74-37950-01 2 24
Grommet, Strip (added) 90-09718-03 2 26
Grommet, Strip (added) 90-09718-02 2 27
Grommaet, Strip (added) 90-09718-08 2 28
Grommet, 1.8 ID x 2.31 1D x .06 Wd 12-17944-00 2 3
Hinge, 1/0 Door (deleted) 12-27614-02 2 10
Label, “Caution Stability” 36-20554-01 1 Not Shown
i.abel, "FCC Class A Pariphearal” 36-17880-03 1 Not Shown
Label, “SAB00 Drive Configuration” 36-29457-02 1 Not Shown
Label, “Serial/Power Made in USA” 36-17674-38 1 Not Shown
Label, “Sarial/Power Ylade in Germany"” 36-17674-43 1 Not Shown
Mount, Adhesive Backed Cable Tie 90-08264-00 1 17
Nut, Hex No. 10-32 x .368 90-07883-01 2 16
Nut, Hex No. 4-40 x .246 Nylon 90-07992-00 3 6
Nut, Kep (added) 90-08203-00 1 41
Nut, Kep No. 10-32 x 3/8 (deleted) 90-06565-00 2 8
Nut. Wing No. 10-24 90-10848-01 1 26
Nut, Wing No. 10-32 x .85 Wd 90-06572-00 2 5

'.'NOTE"'

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

iPB-SAS00

20




SAG00 STORAGE ARRAY SORT BY DEC PART DESCRIPTION

DEC FIG. ITEM
DESCRIPTION PART NO. NO. NO.
PANEL ASSEMBLY, SA 70-24442-03 2 19
PANEL ASSEMBLY, SA 70-24442-03 3 N/A
Panel Assembly, 60 Inch wio Ground Strap 70-16699-~02 1 1
Panel, I/0 Recessed 74-36165-03 1 30
Panel Weldment, SA 70-24895-03 3 1
Pin, Taperaed Bullet 74-35450-01 2 7
Plate, Bottom Cover (deleted) (Not Shown) 74-37081-01 1 12A
Plate, Cover (Not Shown) 74-37244-01 2 23
Plate, Spacer, 3 Hi (deleted) 74-34582-02 2 9
Plate, Stabilizer (added) 74-38167-01 1 42
RAS0 Disk Drive Assembly 70-23899-01 1 2
RA90 User Guide EK-RA90-UG 1 Not Shown
Rail Assembly, Chassis 70-25686-01 1 6
Retainer, U~Nut No. 10-32 90-07786-00 1 20
Retainer. U~Nut No. 10-32 (added) 90-07786-03 2 22
SAB00 Configuration Guide EK-SAGO0-CG 1 Not Shown
SAG600-CA (1-RA80 120V) SAG600-CA 1 N/A
SAS00-CD (1-RA90 240V) SA600-CD 1 N/A
SAG00-FA (2-RA90 120V) SAGQ0-FA 1 N/A
SAB00-FD (2-RA9D 240V) SAB00-FD 1 N/A
SAG600-HA (4-RAS0 120V) SAB00-HA 1 N/A
SAB00-HD (4~RA90 240V) SA600-HD 1 N/A
SAB00-JA (B-RAS0 120V) SAB00-JA 1 N/A
SA600-JD (8-RASQ 240V) SAG600-J4D 1 N/A
Screw, Machine Flat Hd 12-25003-01 3 4
Screw, Mach Hex Pin No.1/4-20 x 2 (added) 90-06249-09 1 38
Screw, Mach Phl Pan Hd No. 6-32 x 1/4 80-06020-01 2 13
Screw, Phl Flat Hd No. 10-32 x 7/16 90-00039-27 1 22
Screw, Phi Flat =d No. 10-32 x 3/4 90-00039-02 1 9
Screw, Phl Mach Flat Hd No. 10-32 x 5/16 90-06070-02 1 35
Screw, Self Tap Phi Flat Hd No.4-20 x 3/16 90-10411-01 1 14
Screw. Self Tap Truss Hd No. 10-32 x 1/2 90-00063-39 1 3
Screw, Self Tap Truss Hd No. 10-32 x 1/2 90-00063-39 2 21
Screw, Sems Phl Pan Hd No. 10-32 x 5/8 (added) 12-21368-02 1 43
Screw, Sems Phi Pan Hd MNo. 6-32 x 3/8 90-09984-00 1 31
Screw, Sems Phi Pan Hd No. 10-32 x 5/8 12-21368-02 2 25
Screw, Sems Slot Hex Hd No. 1/4-20 x 3/4 90-09988-14 1 24
Screw, Serrated Hex Hd No. 1/4-20 x 5/8 90-10893-01 1 34
Screw, Shouider Socket Hex: Hd No.1/4 x 3/16 12-24007-02 1 5
Spring, Compression .3000 OD x .75 Lg 12-20113-08 2 15
Spring, Receptical 1.04 WD x 1.5 LG 12-12972-02 2 20
Spring, Retainer 12-12972-16 3 3
Support, Center (3 Hi) (added) 70-25703-02 2 2

'..NOTE.'.

When the description includes "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

IPB-SA600 B-2

21



SAB600 STORAGE ARRAY SORT BY DEC PART DESCRIPTION

DEC FIG. ITEM
DESCRIPTION PART NO. NO. NO.
Tie. Cabie 90-07032-00 1 18
Trough, Left Hand Cable 74-35444-01 2 12
Trough, Right Hand Cable 74-35444-02 2 1
Washar, Flat (added) 90-07983-00 1 40
Washer, Flat 90-06664-00 2 14
Washer, Flat Nylon 90-00003-12 3 5
Washier, Helical Split (addad) 90-07797-00 1 39
Washer, Helical Split 90-07906-00 2 6
Washer, Lock 90-06637-00 1 4
Weldment, Bustle Support/Locking 70-24891-01 1 23
Weight, Front Bracket (added) 74-39245-01 1 36
Waeight, Rear Bracket 74-39245-02 1 37
881 Power Controller User Guide EK-881PC-UG 1 Not Shown

'tiNOTEiQI

When the description include:, "added” or "deleted”, ALWAYS refer to the figure
parts list for the latest related part description.

B-3/4

IPB-SAB00

22




